
Ii '11 

 

National Pollutant Discharge Elimination System 
FACT SHEET for 

ArcelorMittal Burns Harbor, LLC 

Indiana Department of Environmental 
Management 

100 North Senate Avenue 
Indianapolis, Indiana 46204 

(317) 232-8603 
Toll Free (800) 451-6027 

www.idem.IN. gov 

Permittee: ArcelorMittal Bums Harbor, LLC 
250 West Highway 12 
Burns Harbor, IN 46304 

Existing Permit Permit Number: 1N0000175 
Information: Expiration Date: August 31, 1993 

Source Contact: Doug Bley, Manager Water Programs 
Telephone = 330/659-9160 	Fax = 330/659-9135 
www.arcelormittal.com  

Source Location: 250 West Highway 12 
Burns Harbor, IN 46304 
Porter County 

Receiving Stream: East Branch of the Little Calumet River 
[...]
backwash the screens. 

8 
ArcelorMittal Bums Harbor 

EXHIBIT 5



Outfall 009: 

Receiving Waters - Burns Waterway Harbor/Lake Michigan 
Long term average flow rate - No data available 
Maximum monthly flow rate - No data available 

Latitude: 410  38' 45" 
Longitude: 87°  08' 30" 

The discharge from Outfall 009 is comprised of storm water from the area immediately East of 
the Bums Harbor Waterway. The discharge enters the Burns Harbor Waterway in the area 
immediately South of Outfall 002. 

Internal Monitoring Location (Outfall) 011 Secondary Wastewater Treatment Plant: 

Receiving Waters - The discharge from the Secondary Wastewater Treatment 
Plant (internal monitoring location 011) combines with 
non-contact cooling water and storm water to become 
Outfall 001. Outfall 001 discharges to the East Branch of 
the Little Calumet River. 

Long term average flow rate - 73.7 MGD 
Maximum monthly flow rate - 78.8 MGD 

The process wastewaters from the following operations are treated in the Secondary Wastewater 
Treatment Plant (SWTP): 

Sintering; Iron Making (Blast furnaces C and D); Steelmaking (Basic Oxygen Furnaces 
Nos. 1, 2, and 3; Vacuum Degassing; Continuous Casting (Casters Nos. 1 and 2), Hot 
Forming (110" Plate Mill, 160" Plate Mill, and the 80" Hot Strip Mill); Acid Pickling 
(No.s 1 and 2 Picklers and the Continuous Heat Treat Line); Cold Rolling (Tandem Mill 
and Temper Mill); Alkaline Cleaning (Continuous Heat Treat Line; and Hot Dip Coating 
Line) and the Hot Dip Coating (Galvanizing) Operations. Storm water and dewatering 
wastewater from various building foundations and from the dock wall enter the SWTP. 
Additionally, treated sanitary sewage from the ArcelorMittal Burns Harbor Facility and 
from the Town of Burns Harbor enters the SWTP's polishing lagoons prior to Internal 
Monitoring Location 011. 

Internal Monitoring Location (Outfall) 111: 

Receiving Waters - The discharge from internal monitoring location 111 
combines with other process wastewater generated 
throughout the facility and receives additional treatment at 
the SWTP. This wastewater is ultimately discharged 

9 
ArcelorMittal Burns Harbor 

EXHIBIT 5



through internal monitoring location 011 and to the East 
Branch of the Little Calumet River via Outfall 001. 

Long term average flow rate - New outfall; No flow date available 
Maximum monthly flow rate - New outfall; No flow date available 

The discharge from Internal Monitoring Location (Outfall) 111 is the treated effluent from 
ArcelorMittal Burns Harbor's sinter plant operations, and is 
designated as the discharge from the final thickener at the 
Reclamation Services Building (RSB). 

2.3 Wastewater Treatment Description 

The blast furnaces, basic oxygen furnaces, vacuum degasser and continuous casters are equipped 
with dedicated, high rate wastewater treatment and recycle systems. The blowdown wastewater 
from these systems is directed to the secondary wastewater treatment facility for additional 
treatment. 

The sinter plant blast furnace recycle system consists of two thickeners (i.e., one for each 
furnace), a cooling tower and a pump house for recirculating treated process water for reuse at 
the blast furnaces. Periodic blowdown from or lake water make-up to this system occurs 
throughout the day in order to maintain a hydraulic balance within the recycle system. The 
blowdown is discharged to the plant's dirty industrial wastewater (DIW) sewer system for 
further treatment at the Secondary Wastewater Treatment Plant (SWTP) prior to discharge to 
surface waters of the State. In the event the recycle system experiences elevated concentrations 
of cyanide, a steady-state blowdown can be directed to an alkaline chlorination system to destroy 
the cyanide before discharge to the SWTP. 

The sinter plant has a recirculating gas cleaning system. Excess moisture is added to this system 
by virtue of the process and is blown down to the Reclamation Services Building (RSB) for 
treatment. After pH adjustment and the addition of flocculation/coagulation polymers, the 
wastewaters are directed to the final thickener for preliminary clarification. The effluent of the 
final thickener discharges to the DIW sewer system for further treatment at the SWTP. 

The basic oxygen furnace recycle system consists of two thickeners that treat the gas cleaning 
process waters prior to recycling back to the gas cleaning system or blowdown to the DIW sewer 
system for further treatment at the SWTP. 

The continuous casters (2) are equipped with scale pits for the removal of suspended solids and 
oil. The hot forming mills (two plate mills and the hot strip mill) are also equipped with scale 
pits and oil skimming equipment. The facilities recycle a portion of the scale pit effluent water 
for use in the production process and the balance is discharged to the DIW sewer system for 
further treatment at the SWTP. 

10 
ArcelorMittal Burns Harbor 

EXHIBIT 5



Wastewaters generated from the hot dip (galvanizing) coating line are filtered prior to discharge 
to the DIW in order to remove particulate zinc. Waste pickling acids are either used on site to 
neutralize wastewaters, sold for off-site recycling or disposed of by deep well injection. Pickling 
rinse waters and fume scrubber blowdown are combined with pretreated wastewaters from the 
cold rolling operations and directed, via the DIW sewer system, to the SWTP for final treatment. 

Contaminated groundwater from the ore dock area is recovered and used as a replacement for 
lake water in the gas cleaning systems of either the Sinter Plant or the Blast Furnaces. As noted 
above, the blowdown from these systems receive initial treatment at the generation site and 
secondary treatment at the SWTP. 

Most of the facility's wastewaters receive primary treatment at their source and final treatment at 
the SWTP. Final treatment includes pH adjustment, oil separation, flocculation/coagulation and 
clarification prior to discharge through several open channel conveyances before reaching the 
East Branch of the Little Calumet River. Sludges generated by the SWTP will be disposed on-
site in a permitted Type 1 solid waste landfill (to be constructed). Any leachate generated by the 
landfill will also undergo preliminary treatment prior to discharge to the DIW and SWTP. 

The SWTP effluent is routed through two lagoons prior to discharge through internal Outfall 011 
and final Outfall 001 into the East Branch of the Little Calumet River. The lagoons are equipped 
with aerators for temperature control. Lake Michigan water can also be added to the Outfall 011 
discharge during warm weather months for additional temperature control at a point after the 
discharge from Outfall 011 and prior to the monitoring point for Outfall 001. 

The wastewater treatment system has an average discharge of approximately 74 MGD and has been given 
a Class D industrial wastewater treatment plant classification in accordance with 327 IAC 5-22. 

A Flow Diagram has been included as Figure 4 below. 

11 
ArcelorMittal Burns Harbor 

EXHIBIT 5



Figure 4 Wastewater Flow Diagram 

ftltflHATgROWflTM 

12 

EXHIBIT 5



2.4 Changes in Operation 

1. 	Outfalls No Longer Regulated by the NPDES Permit 

a. Outfalls 005,006 and 007 Deep Well Injection Points 

The deep wells, which discharge the wastewater into ground water approximately 4,000 feet 
below the Earth's surface, are not regulated by the NPDES program in Indiana, and thus are not 
included in the proposed NPDES permit. 

The previous NPDES Permit (Effective Date October 1, 1988) contained Outfalls 005, 006 and 
007. These outfalls were designated to regulate the discharge of process wastewater from the 
acid pickling operations (005) and cokemaking (006 and 007) into deep well injectors. These 
deep well injectors are regulated by the USEPA, and they are classified as Class I Injection 
Wells. The USEPA identification numbers for these wells are: IN-127-1W-0001; 1N-127-IW-
0002; IN-127-1W-0003 and IN-127-1W-0004 

The Commissioner may require additional controls over the operation of these injection wells, 
pursuant to 327 JAG 3-4 and 327 IAC 5-4. The Commissioner may prohibit or control the 
discharge from the injection wells through the issuance of construction and operation permits 
under 327 IAC 3 so as to prevent pollution of ground waters of the state of such character and 
degree as would endanger or threaten to endanger the public health and welfare. 

b. Outfall 031 - Sanitary Wastewaters 

The discharge from the Bums Harbor WWTP is regulated by Operational Permit No. 
1NJ060801. There is no need to regulate the discharge from the Bums Harbor WWTP using two 
permits (Operational and NPDES) when only one of the two permits is necessary and 
appropriate. The Operational Permit is appropriate for the discharge of wastewater from any 
source (public or private), Burns Harbor WWTP, to a privately owned treatment system, 
ArcelorMittal's Central Wastewater Treatment Plant. NPDES Permit Regulations (327 IAC 5) 
only address the discharge of wastewater into a Publicly Owned Treatment Plant. Therefore, 
Outfall 031 will be removed from this NPDES permit. 

The previous NPDES Permit (Effective Date October 1, 1988) contained Outfall 031. The 
discharge from this outfall has always been treated sanitary wastewater. The previous owners of 
ArcelorMittal Burns Harbor (Bethlehem Steel) owned and operated the activated sludge 
wastewater treatment facility which is designed to treat the sanitary sewage generated throughout 
the steel mill. In 2005, the Town of Burns Harbor purchased this sanitary wastewater treatment 
facility from ArcelorMittal Bums Harbor, and connected their sanitary wastewater into this 
treatment facility. While, the Town of Bums Harbor owns the municipal wastewater treatment 
plant (WWTP) the facility is operated by ArcelorMittal Bums Harbor, LLC. 

13 

EXHIBIT 5



The WWTP has an average design flow rate of 1.05 MGD. The WWTP is an extended aeration 
activated sludge type facility consisting of a fine screen, a splitter box, an equalization basin, two 
aeration tanks, two clarifiers, a chlorination chamber, and an effluent flow meter. Sludge is 
treated by aerobic digestion, dewatered in sludge drying beds, and deposited in a landfill. The 
facility's collection system is a 100% separate sanitary sewer system by design. There are no 
bypass points designed into the WWTP, and no overflow points designed into the collection 
system. The treatment system has a Class I1 wastewater treatment plant classification in 
accordance with 327 IAC 5-22-4 (applicable under 327 IAC 3-4-3). The discharge from the 
sanitary sewage treatment facility is routed through the secondary wastewater treatment facility's 
polishing lagoons, and becomes part of the discharge through Internal Monitoring Location 
(Outfall) 011. 

2.5 Facility Storm Water 

According to 40 CFR 122.26(b)(14)(ii), facilities classified as Standard Industrial Classification 
(SIC) Code 3312, are considered to be engaging in "industrial activity" for purposes of 40 CFR 
122.26(b). Therefore the permittee is required to have all storm water discharges associated with 
industrial activity regulated by an NPDES Permit. 

All storm water is discharged through outfalls 001,002 and 009. The proposed permit contains 
monitoring requirements for these outfalls, in addition to the requirement that a Storm Water 
Pollution Prevention Plan (SWPPP) be developed and implemented. 

3.0 PERMIT HISTORY 

3.1 Compliance history 
1. 	Compliance History: There are no pending or active enforcement actions for violations 
of the NPDES permit. The following violations have recently occurred: 

. 	. 

3/31/2010 	5/3/2010 

. 	 f 

001 	 Temperature, water deg. fahrenheit deg F DAILY MX Continuous 	651= 

f  

66 

1/31/2009 	314/2009 001 	A 	Nitrogen, ammonia total (as N) mg/L DALY MX hree Per Week 	0.86 = 1 

8/31/2008 	9/30/2008 002 	A 	Chlorine, total residual mg/L DALY MX Veekly 	 0.05 = 0.1 

7/31/2008 	9/3/2008 011 A 	Zinc, total (as Zn) Ib/d 	DAILY MX Three Per Week 	99.7 = 151.8 

1/31/2008 3/412008 011 A 	Oil & grease !b/d 	DAILY MX Three Per Week 	600 = 6036 

8/3112007 1014/2007 001 A 	emperature, water deg. fahrenheit deg F DAILY MX Continuous 	86 = 8 

7/31/2007 9/5/2007 011 A 	Solids, total suspended Ib/d 	DAILY MX Three Per Week 	20000 = 39684 

7/31/2007 9/5/2007 011 A 	Solids, total suspended Ib/d 	MO AVG Three Per Week 	6000 = 6302 

3131/2007 5/2/2007 011 A 	Oil & grease Ib/d 	DAILY MX liree Per Week 	6000 = 9880 

2/2812007 4/3/2007 011 	A 	Oil & grease Ib/d 	DALY MX hree Per Week 	6000 = 18223 

1/31/2007 3/2/2007 002 	A 	Temperature, water deg. fahrenheit deg F DAILY MX ontinuous 	55 = 56 

14 

EXHIBIT 5



2. 	The most recent inspection of this facility took place on March 5, 2009. The following is 
taken from the Inspection Summary/Violation Letter: 

The effluent flow from outfalls 001 and 011 were mildly turbid. A bypass of the secondary wastewater 
treatment plant occurred on August 24, 2007 and it was properly reported to IDEM. 

http://www.epa-echo.gov/echolcompliance  report water icp.html 
[Link to ECHO] 

https://iciepa.gov/icis/isp/common/LoginBodv.isp  
[Link to ICIS] 

4.0 RECEIVING WATER 

The receiving stream for Outfall 001 is the East Branch of the Little Calumet River. The Qo 
low flow value of the East Branch of the Little Calumet River is 21 cfs. The East Branch of the 
Little Calumet River is designated for full-body contact recreation and shall be capable of 
supporting a well-balanced, warm water aquatic community. The East Branch of the Little 
Calumet River and its tributaries downstream to Lake Michigan via the Portage-Burns Waterway 
are designated in 327 IAC 2-1.5-5(a)(3)(B) as salmonid waters and shall be capable of 
supporting a salmonid fishery. The East Branch of the Little Calumet River. enters the Indiana 
Dunes National Lakeshore at US Highway 20 (upstream of Outfall 001) and leaves the Indiana 
Dunes National Lakeshore about 0.5 miles upstream of its-confluence with Portage-Burns 
Waterway (about 1.0 miles downstream of Outfall 001). All waters incorporated in the Indiana 
Dunes National Lakeshore are designated in 327 IAC 2-1.5-19(b)(3) as an outstanding state 
resource water (OSRW). East Branch of the Little Calumet River also has the designation 
agricultural use water as designated in 327 IAC 2-1 .5-5(a)(6). 

The receiving waterbody for Outfalls 002 and 009 is the East Ann of the Port of Indiana/Burns 
Harbor. This portion of Burns Harbor is considered part of the open waters of Lake Michigan as 
per 327 IAC 2-1.5-2(64). 

The receiving waterbody for Outfall 003 is Lake Michigan. The Indiana portion of the open 
waters of Lake Michigan is designated for full-body contact recreation and shall be capable of 
supporting a well-balanced, warm water aquatic community. The Indiana portion of the open 
waters of Lake Michigan is designated in 327 IAC 2-1 .5-5(a)(3)(G) as a salmonid water and 
shall be capable of supporting a salmonid fishery. The Indiana portion of the open waters of 
Lake Michigan is designated in 327 IAC 2-1.5-19(b)(2) as an outstanding state resource water 
(OSRW). The Indiana portion of the open waters of Lake Michigan is also has the designation 
of public water supply, industrial water supply, and agricultural use water as designated in 327 
IAC 2-1.5-5(a)(4), (5), and (6). 

Mixing zones in Lake Michigan for thermal discharges are equal to a one thousand foot arch 
inscribed from a point adjacent to the discharge in accordance with 327 IAC 2-1.5-
8(c)(4)(D)(iv). Mixing zones for pollutants other than heat may be established in Lake Michigan 

15 

EXHIBIT 5



with the approval of an alternate mixing zone in accordance with 327 IAC 5-2-11.4(b)(6). No 
alternate mixing zones have been sought or approved for Outfall Nos. 002 and 003. Therefore, 
no mixing zone is allowed for pollutants other than heat at these outfalls. 